

L.B. FOSTER COMPANY  
PRECISE STRUCTURAL PRODUCTS

**SAW MACROETCH TEST REPORT**

Test Date: 3/27/2008

Test conducted in accordance with AWS D1.5 Section 5.10 FIGURE 5.8  
Plate Thickness: T1 & T2 = 1" HEAT NUMBER T0371

Position: FLAT  
Maximum Single-Pass: 3/8" NO REJECTABLE INDICATION - PASS  
Smallest Multi-Pass: 7/16" NO REJECTABLE INDICATION - PASS

Position: HORIZONTAL  
Maximum Single-Pass: 5/16" NO REJECTABLE INDICATION - PASS  
Smallest Multi-Pass: 7/16" NO REJECTABLE INDICATION - PASS

Test Conducted By: Walter J. Borkowski & Michael Morelli  
L.B. FOSTER COMPANY  
QUALITY DEPARTMENT

Preparation and testing witnessed by Mr. Derek Crowe Massachusetts Highway  
Department

Derek Crowe 4/7/2008